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APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE

1 G12 - 1TAOSTWAO |CABLE FOR LIGHT IN BALANCE ARM (D101/ D102) 1 C

G12 - 1A0SUCAO CABLE FOR LIGHT IN BALANCE ARM (D105 / D107 / c
D108)

G12 - 1A0SUKAOD CABLE FOR LIGHT IN BALANCE ARM (D106G-EV / c
D109)

G12 - 1AOSUQAQO |CABLE FOR LIGHT IN BALANCE ARM (D106G-QU) C

2 G12 - 1G0717A0  BALANCE ARM ASSY WITHOUT HARNESS 1 C

3 G12 - 1AOPLCBO PROTECTION COVER FOR BALANCE ARM 2 B

4 G112 - ZA111JLY | PAN HEAD SCREW M3x5 CHROME 5 A

5 G12 - 1AOPLAAO  BRACKET COVER (L) FOR SWING ARM (RAL9003) 1 C

G12 - 1AOSTBAO BRACKET COVER (L) FOR SWING ARM (CN80) C

6 G12 - 1AOPLBAO BRACKET COVER (R) FOR SWING ARM (RAL9003) C

G12 - 1AOSTCAO BRACKET COVER (R) FOR SWING ARM (CN80) C

7 | G12 - 1AOPLDAO |BRACKET COVER (L) FOR LIGHT (RAL9003) 1 C

G12 - 1AOSTDAO | BRACKET COVER (L) FOR LIGHT (CN80) C

8 G12 - 1AOPLEAO  BRACKET COVER (R) FOR LIGHT (RAL9003) 1 C

G12 - 1AOSTEAO  BRACKET COVER (R) FOR LIGHT (CN80) C

9 G12 - 1AOPLOAO  UPPER COVER FOR BALANCE ARM (RAL9003) 1 C

G12 - 1AOSTGAO UPPER COVER FOR BALANCE ARM (CN80) C

10 |G12 - 1PO5HBAO JIG FOR BALANCE ARM 1 B

11 |G12 - 1GO3JAAO |REAR COVER FOR YORK (RAL9003) 1 C

G12 - 1GO59EA0 | REAR COVER FOR YORK (CN80) C

12 |G12 - CENBO9AR |FLAT HEAD SCREW M3x6 (RAL9003) 2 A

G12 - CEGN77AO |FLAT HEAD SCREW M3x6 (CN80) B

13 |G12 - ZA111LPY  |PAN HEAD SCREW M4x8 CHROME 6 A

14 |G12 - 1PO5SLOA0  |LOWER COVER ASSY FOR BALANCE ARM (RAL9003) 1 C

G12 - 1PO63XA0 |LOWER COVER ASSY FOR BALANCE ARM (CN80) C

15 1G12 - 1PO5LAAO  LIGHT HEAD ASSY (RAL9003) 1 C

G12 - 1PO63YAO |LIGHT HEAD ASSY (CN80) C

16 |G12 - 1PO63ZA0 | SWIVEL ARM KNUCKLE (D101 RAL9003) 1 C

G12 - 1PO640A0 | SWIVEL ARM KNUCKLE (D101 / D102 CN80) C

G12 - 1GO7WXAO | SWIVEL ARM KNUCKLE (D106 CN80) C

G12 - 1GO80OBAO | POLE JOINT (D105 /D107 / D108 CN80) C

G12 - 1GO7WWAO | SWIVEL ARM KNUCKLE (D109 RAL9003) C

17 |G12 - 1POSLCAO |JOINT KIT (D101 /D102 / D106 / D109) 1 C

G12 - 1P0B41A0 | JOINT KIT (D105 / D107 / D108) C

18 |G12 - 1P0642A0  BALANCE ARM ASSY WITH HARNESS (D101/ D102) 1 C

G12 - 1POBA3AD BALANCE ARM ASSY WITH HARNESS (D105 / D107 / c
D108)

G12 - 1POBA4AD BALANCE ARM ASSY WITH HARNESS (D106G-EV / c
D109)

G12 - 1P0645A0  BALANCE ARM ASSY WITH HARNESS (D106G-QU) C




LIGHT HEAD




APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE

1 G12 - 1AOPKPBO FRONT COVER FOR HEAD (RAL9003) 1 C

G12 - 1A0ST8BO |FRONT COVER FOR HEAD (CN80) C
2 G12 - 1AOPKRAO |COVER FOR LENS 1 C
3 G12 - FJMA83A0 | O-RING 2 A
4 1G12 - 1A07L6BO  HANDLE FOR LIGHT 2 C
5 G12 - ZA761LPU  HEX SOCKET HEAD SCREW M4x8 SUS 6 A
6 G12 - 1AOBOFAO |CAP FOR YORK 2 C
7 | G12 - 1GO71AA0  YORK (RAL9003) 1 C

G12 - 1GO7X2A0 |YORK (CN80) C
8 G12 - 1GO3SBAO SHAFT FOR HEAD ROTATE 2 C
9 G12 - ZGO41RAG |C-RING M12 BLACK 2 A
10 |G12 - 1G0O6Y9BO |LED MODULE ASSY 1 C
11 |G12 - 1A0O7TMABO |WIRE FOR LED MODULE 1 B
12 |G12 - 1AOPKLAO |REAR COVER FOR HEAD (RAL9003) 1 C

G12 - 1AOSTAAO |REAR COVER FOR HEAD (CN80) C
13 |G12 - 1AOPKJAO  COVER FOR YORK 1 B
14 1G12 - 1G0725A0 |YORK FOR BASE (RAL9003) 1 C

G12 - 1GO7X1A0 | YORK FOR BASE (CN80) C
15 |G12 - AFFX58A0 |PAN HEAD SCREW TYPE-P M4x10 CHROME 12 A
16 |G12 - 1P072JA0  SENSOR ASSY 1 C
17 |G12 - ZGO41VAG | C-RING 1 B
18 |G12 - 1AOBO9RAO WASHER FOR YORK 1 C
19 |G12 - 1POSU9AO | PATIENT MIRROR SET (RAL9003) 1 C

G12 - 1POSXXA0 | PATIENT MIRROR SET (CN80) C




(14) YORK

SENSOR ASSY




APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1TEOOUUAO WAVE WASHER 1 B
2 G12 - 1A0OB9RAO0 'WASHER FOR YORK 1 C
3 G12 - ZGO41VAG C-RING 1 B
4 G12 - 1A0B9BAO |FRONT COVER FOR YORK (RAL9003) 1 C

G12 - 1AOHVKAO FRONT COVER FOR YORK (CN80) C
5 G12 - AFFX58A0 |PAN HEAD SCREW TYPE-P M4x10 CHROME 2 A
6 G12 - 1AOPKNAO COVER FOR SENSOR 1 C
7 |G12 - 1GO3GLAO |SENSOR PCB 1 B
8 ' G12 - CECN46A0 PAN HEAD TAPPING SCREW M3x8 FOR PLASTIC 2 A
9 G12 - 1PO72HAO0 |WIRE WITH CONNECTOR FOR SENSOR 1 B




POWER SUPPLY BOX (D101)
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APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1TAOBFMAO HOUSING (RAL9003) 1 B
G12 - 1AOHVNAO HOUSING (CN80) B
2 G12 - 1AOBFNAO HOUSING COVER (RAL9003) 1 C
G12 - 1AOHVJAO HOUSING COVER (CN80) C
3 G12 - ZA111LPY | PAN HEAD SCREW M4x8 CHROME 4 A
4 G12 - 1AOBFPAO | PLATE FOR CONTROL PCB 1 C
5 G12 - ZA111LPY | PAN HEAD SCREW M4x8 CHROME 2 A
6 G12 - 1AOBFQBO ELECTRIC PARTS FIXING PLATE 1 C
7 1G12 - ZA88JLRL  PAN HEAD SEMS SCREW 3P M4x10 BRASS 2 A
8 G12 - ZA111LPY  PAN HEAD SCREW M4x8 CHROME 2 A
9a G12 - 1AOEPCAO SWITCH LABEL FOR 301 (RAL9003) 1 B
G12 - 1AOHWOAO |SWITCH LABEL FOR 301 (CN80) B
9 G12 - 1PO49XA0 | BACK PLATE W/ SWITCH LABEL (RALS003) 1 C
G12 - 1PO4A7A0  BACK PLATE W/ SWITCH LABEL (CN80) C
10 |G12 - ZA111LPY |PAN HEAD SCREW M4x8 CHROME 2 A
11 1G12 - 1A08AHBO  NOISE FILTER WITH WIRE 1 C
12 | G12 - ZA88JJPY  |PAN HEAD SEMS SCREW 3P M3x8 CHROME 1 A
13 |G12 - ZA9O1JAY  FLANGE NUT M3 CHROME 1 A
14 1G12 - 1AO7TW1B0O ROTATION SHAFT 1 B
15 |G12 - 1A07W2A0 ROTATION STOPPER BOLT M8 1 A
16 |G12 - ZB511PAY |SPRING WASHER M8 CHROME 1 A
17 |G12 - 1A0OSTYBO  SENSOR/MANUAL MODE SWITCH ASSY WITH WIRE 1 C
18 |G12 - 1GO803A0 |LIGHT CONTROL PCB 1 C
19 |G12 - 1GO6SAA0 POWER PCB 1 C
20 G12 - ZA111LPY  PAN HEAD SCREW M4x8 CHROME 4 A
21 G12 - AEFR93BO FUSE HOLDER F-400-01A2 2 C
22 G12 - CAMLO0BO TERMINAL BLOCK 1 C
23 G12 - ZA88JJUY |PAN HEAD SEMS SCREW 3P M3x16 CHROME 2 A
24 G12 - CAND32A0 WASHER 43x29x0.8 1 B
25 G12 - CAOA45CR |SWIVEL ARM 485MM (4 HOLES) (RAL9003) 1 C
G12 - 1AOHVSAO | SWIVEL ARM 485MM (4 HOLES) (CN80) B
26 G12 - ZA112LRY  FLAT HEAD SCREW M4x10 4 A
27 G12 - CEEN94A0 FUSE 250V 0.8A (T) 2 C
28 G12 - CEGN46A0 |CORD BUSH 1 B
29 G12 - CENX56B0 MAIN SWITCH 1 C
30 G12 - CERN39A0 |DOUBLE LOCKING SPACER 4 B
31 G12 - ZB5610AM |\WASHER M6x11.5x0.8 BRASS NICKEL 1 A
32 G12 - CENX94A0 |C-RING 1 B
33 G12 - 1AOBMMAO CT CODE 5000MM 1 B
34 G12 - 1AOGPFBO |LIGHT ADAPTOR 1 B
35 G12 - CENB34B0 HEX SET SCREW M5x8 CHROME 4 A
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POWER SUPPLY BOX (D102)
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APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1TAOBFMAO HOUSING (RAL9003) 1 B
G12 - 1AOHVNAO HOUSING (CN80) B
2 G12 - 1AOBFNAO HOUSING COVER (RAL9003) 1 C
G12 - 1AOHVJAO HOUSING COVER (CN80) C
3 G12 - ZA111LPY | PAN HEAD SCREW M4x8 CHROME 4 A
4 G12 - 1AOBFPAO |CONTROL PCB FIXING PLATE 1 C
5 G12 - ZA111LPY | PAN HEAD SCREW M4x8 CHROME 2 A
6 G12 - 1AOBFQBO ELECTRIC PARTS FIXING PLATE 1 C
7 1G12 - ZA88JLRL  PAN HEAD SEMS SCREW P3 M4x10 BRASS 2 A
8 G12 - ZA111LPY  PAN HEAD SCREW M4x8 CHROME 2 A
9a G12 - 1AOEPDAO SWITCH LABEL FOR 302 (RAL9003) 1 C
G12 - 1A0J2GAO |SWITCH LABEL FOR 302 (CN80) B
9 G12 - 1PO49YAO BACK PLATE WITH SWITCH LABEL (RAL9003) 1 C
G12 - 1PO4ABAO0  BACK PLATE WITH SWITCH LABEL (CN80) C
10 |G12 - ZA111LPY |PAN HEAD SCREW M4x8 CHROME 2 A
11 1G12 - 1A08AHBO  NOISE FILTER WITH WIRE 1 C
12 | G12 - ZA88JJPY  |PAN HEAD SEMS SCREW 3P M3x8 CHROME 1 A
13 |G12 - ZA9O1JAY  FLANGE NUT M3 CHROME 1 A
14 1G12 - 1AO7TW1B0O ROTATION SHAFT 1 B
15 |G12 - 1A07W2A0 ROTATION STOPPER BOLT M8 1 A
16 |G12 - ZB511PAY |SPRING WASHER M8 CHROME 1 A
17 |G12 - 1A0STYBO  S/M MODE SWITCH ASSY WITH WIRE 1 C
18 |G12 - 1GO803A0 |LIGHT CONTROL PCB 1 C
19 |G12 - 1GO6SAA0 POWER PCB 1 C
20 G12 - ZA111LPY  PAN HEAD SCREW M4x8 CHROME 4 A
21 G12 - AEFR93BO FUSE HOLDER F-400-01A2 2 C
22 G12 - CAMLO0BO TERMINAL BLOCK 1 C
23 G12 - ZA88JJUY |PAN HEAD SEMS SCREW 3P M3x16 CHROME 2 A
24 G12 - CAND32A0 WASHER 43x29x0.8 1 B
25 G12 - CAOA45CR |SWIVEL ARM 485MM (4 HOLES) (RAL9003) 1 C
G12 - 1AOHVSAO | SWIVEL ARM 485MM (4 HOLES) (CN80) B
26 G12 - ZA112LRY  FLAT HEAD SCREW M4x10 CHROME 4 A
27 G12 - CEEN94A0 FUSE 250V 0.8A (T) 2 C
28 G12 - CEGN46A0 |CORD BUSH 1 B
29 G12 - CENX56B0 MAIN SWITCH 1 C
30 G12 - CERN39A0 |DOUBLE LOCKING SPACER 4 B
31 G12 - ZB5610AM |\WASHER M6x11.5x0.8 BRASS NICKEL 1 A
32 G12 - CENX94A0 C-RING STW-29 1 B
33 G12 - CADQ71B0 POWER CABLE 3200MM (SJT) 1 B
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POWER SUPPLY BOX (D105)




APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1AOSTYBO |S/M MODE SWITCH ASSY (WITH WIRE) 1 C
2 G12 - 1AOHQZAO |CAUTION LABEL (ENGLISH AND FRENCH) 1 A
3 G12 - 1A07TM5BO  POWER PCB FIXING PLATE 1 B
4 G12 - 1A07PKAO  SENSOR CONTROL PCB FIXING PLATE 1 C
5 G12 - ZA887LPY PAN HEAD SEMS SCREW 2P M4x8 CHROME 4 A
6 G12 - ZB511LAY |SPRING WASHER M4 CHROME 1 A
7 1G12 - 1A08AJBO  NOISE FILTER WITH WIRE 1 B
8 G12 - ZA9O1JAY  FLANGE NUT M3 CHROME 1 A
9 G12 - 1A07TYUAO EARTH LABEL 1 A
10 |G12 - 1A08BAAO  POWER SUPPLY BOX COVER (RAL9003) 1 B

G12 - 1A07TM8A0 |POWER SUPPLY BOX COVER (CN80) B
11 /G12 - 1EOTHHAO TRUSS M4x8 RAL9003 4 A

G12 - 1EO2HPAO  TRUSS M4x8 CN80 A
12 |G12 - 1EO2EQA0  METAL SPACER 4 A
13 |G12 - 1E04SOA0 | HEX METAL SPACER 4 A
14 1G12 - 1GO803A0 LIGHT CONTROL PCB 1 C
15 |G12 - 1GOBSAA0 POWER PCB 1 C
16 |G12 - AEFR93BO FUSE HOLDER F-400-01A2 2 C
17 |G12 - CADRO7AO |LABEL FOR S/M MODE SWITCH 1 B
18 |G12 - CAEP84B0 FUSE LABEL 0.8A 1 A
19 |G12 - CAMTO5A0 EARTH MARK (N-7) 1 B
20 G12 - CAROO4A0 LABEL FOR MAIN SWITCH 1 B
21 G12 - CEEN94A0 FUSE 250V 0.8A (T) 2 C
22 G12 - CENX56BO |MAIN SWITCH 1 C
23 G12 - CERNS9A0 DOUBLE LOCKING SPACER 4 B
24 G12 - DESRO5A0 SPACER 4 A
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APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1A07Z8A0 PLATE FOR POWER PCB 1 B
2 G12 - DESRO5A0 SPACER 4 A
3 G12 - 1GO6SAA0 POWER PCB 1 C
4 G12 - 1EO2FBAO |SNAP COLOR BUSH 2 B
5 G12 - CAEP84B0 FUSE LABEL 0.8 A(T) 1 A
6 G12 - 1AOSUNAO |TRUNK LINE FOR S/M SWITCH (D106Q) 1 C
7 1G12 - 1AOSTXAO  TRUNK LINE FOR ADJUST PULSE (AL-D101/102) 1 C
8 G12 - 1A0OTMRAO LED MODULE RELAY CODE (POWER SOURCE SIDE) 1 B
9 G12 - CERN39A0 |DOUBLE LOCKING SPACER WLS-04-0 4 B
10 |G12 - 1GO7PBAO |SENSOR CONTROL PCB 1 C
11 1G12 - 1A0871A0  SERIAL COMMUNICATION CODE 1 B
12 |G12 - 1AOBAGBO |NOISE FILTER WITH WIRE 1 C
13 |G12 - AEFR93BO FUSE HOLDER F-400-01A2 1 C
14 | G12 - CEEN94A0 FUSE 250V 0.8A(T) 1 C
15 | G12 - 1A07Z9B0  POWER PCB COVER (QUOLIS) 1 B
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SWITCH BOX (D106G-QU)
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APPLICABLE | LEAD
NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1A086ZA0 |S/M CHANGING SWITCH 1 B
2 G12 - 1A07PYCO  S/M CHANGING SWITCH SPACER 1 B
3 G12 - 1EOOV3A0  WASHER M6x16x1.0 CHROME 1 A
4 G12 - CAGP86A1 |SWITCH BOX FLAME 1 C
5 G12 - CEGN75A0 EDGE SADDLE 2 B
6 G12 - CAJCO1A0 POWER SWITCH LABEL (NDL/ UK) 1 B
7 1 G12 - CAGP87A1 SW BOX COVER 1 C
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POWER SUPPLY BOX (D106G-EV , D109)
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APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1TA08BWAO POWER SUPPLY PCB BOX FIXING PLATE 1 B
2 G12 - ZAB8JLNM |PAN HEAD SEMS SCREW 3P M4x6 NICKEL 2 A
3 ' G12 - DESRO5A0 |SPACER 8 A
4 G12 - 1GO6SAA0 POWER PCB 1 C
5 G12 - 1AOSUFAO TRUNK LINE FOR POWER PCB(D109) 1 C
6 G12 - CAEP84B0 FUSE LABEL 0.8A 1 A
7 1G12 - ZA901JAY  FLANGE NUT M3 CHROME 1 A
8 G12 - CADQ74A0 |EARTH CABLE 1 C
9 G12 - CAML90BO TERMINAL BLOCK 1 C
10 |G12 - ZA887JTY  PAN HEAD SEMS SCREW 2P M3x14 CHROME 2 A
11 |G12 - 1A08AJBO  NOISE FILTER WITH WIRE 1 B
12 |G12 - 1A08BVBO |POWER SUPPLY BOX COVER 1 C
13 |G12 - AFFX96A0 CODE BUSH 1 B
14 1G12 - 1A04D6A0  POWER SUPPLY CODE 1000L 1 C
15 |G12 - CESNO7AO |RELIEF BUSHING SR-6N3-4 1 C
16 |G12 - CEEN94AO0 FUSE 250V 0.8A (T) 2 C
17 |G12 - AEFR93BO |FUSE HOLDER F-400-01A2 2 C
18 |G12 - 1GO2LKAO AIR SWITCH BODY ASSY 1 C
19 |G12 - 1G02MBAO |AIR SWITCH CYLINDER ASSY WITH TUBING & FITTING | 1 C
20 G12 - CAMTO5A0 |EARTH MARK 1 B
21 G12 - 1A07YUAO EARTH LABEL 1 A

11021 G12 - 1G082UAO0 | POWER SUPPLY BOX ASSY 1 C
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SWITCH BOX (D106G-EV , D109W-X)
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APPLICABLE | LEAD
NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE

1 G12 - 1A08CTAO |SWITCH BOX (RAL9003) 1 B

G12 - 1AOHVMAO |SWITCH BOX (CN80) B
2 G12 - CERN39A0 DOUBLE LOCKING SPACER (WLS-04-0) 4 B
3 G12 - 1G0O803A0 LIGHT CONTROL PCB 1 C
4 G12 - 1AOSUJAO |S/M MODE SWITCH ASSY 1 C
5 G12 - CETN14A0 |EDGE SADDLE FOR CABLE PROTECTION 1 B
6 G12 - CETN13A0 CLAMP WITH SPONGE 1 B
7 | G12 - TAOHMYAO LABEL FOR S/M MODE SWITCH 1 B
8 G12 - CATN46CR |SWITCH BOX COVER (RAL9003) 1 C

G12 - 1AOHVWAO |SWITCH BOX COVER (CN80) B
9 G12 - 1EOOVTAO  PAN HEAD SEMS SCREW M4x10 RAL9003 2 A

G12 - 1A033FAO0 |PAN HEAD SCREW M4x10 CN80 A
10 | G12 - 1AOSUHAO | TRUNK LINE FOR ADJUST PULSE(AL-D109-X) 1 C
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SWITCH BOX (D109W-XN)
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APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 1 G12 - 1ACAFRAO |SWITCH BOX COVER 1 C
2 G12 - ZA887LPU  PAN HEAD SEMS SCREW 2P M4x8 SUS 2 A
3 ' G12 - CADRO7AO LABEL FOR S/M MODE SWITCH 1 B
4 G12 - U-31860 LABEL FOR POWER SUPPLY 1 A
5 G12 - 1AOB6SAO0 SWITCH BOX 1 C
6 G12 - 1GO803A0 LIGHT CONTROL PCB 1 C
7 1G12 - 1AOSUJAO |S/M MODE SWITCH ASSY 1 C
8 G12 - CERN39A0 DOUBLE LOCKING SPACER (WLS-04-0) 4 B
9 G12 - CETN14A0 EDGE SADDLE FOR CABLE PROTECTION 1 B
10 | G12 - 1AOSUHAO TRUNK LINE FOR ADJUST PULSE(AL-D109-X) 1 C
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POWER SUPPLY BOX (D107)
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APPLICABLE

LEAD

NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1AO7TNUAO PLATE FOR POWER PCB 1 C
2 G12 - DESRO5A0 SPACER 4 A
3 G12 - 1GO6SAA0 POWER PCB 1 C
4 G12 - 1A07X1DO |COVER FOR POWER PCB 1 B
5 G12 - ZA887LPY PAN HEAD SEMS SCREW 2P M4x8 CHROME 2 A
6 G12 - 1EO2FBAO |SNAP COLOR BUSH 2 B
7 1G12 - 1A0OSUTAO0 TRUNK LINE A FOR ADJUST PULSE 1 B
8 G12 - 1A07TMPAO TRUNK LINE A FOR CONTROL PCB 1 B
9 G12 - 1AO7TMRAO | TRUNK LINE FOR LED MODULE 1 B
10 |G12 - 1GO803A0 LIGHT CONTROL PCB 1 C
11 |G12 - CERN39A0 |SPACER 4 B
12 |G12 - 1A07MQAO TRUNK LINE B FOR CONTROL PCB 1 B
13 |G12 - 1AOSU3AO0 | TRUNK LINE FOR SENSOR/MANUAL SWITCH 1 B
14 1 G12 - 1AOSU4A0  SENSOR/MANUAL SWITCH ASSY 1 C
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POWER SUPPLY BOX (D108)
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APPLICABLE | LEAD
NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - 1TAOQB3A0 WALL PLATE FOR EPA 1 C
2 G12 - CATNO1DO BRACKET FOR WALL 1 C
3 G12 - CATNO2BO BRACKET FOR LIGHT POLE 1 C
4 G12 - 1AOALWAO BOTTOM PLATE 1 C
5 G12 - CESNO7AO BUSH 1 C
6 G12 - CAMLO0OBO TERMINAL BLOCK 1 C
7 1G12 - ZA88BMJSY PAN HEAD SEMS SCREW 4P M3x12 CHROME 2 A
8 G12 - 1A04CZAO0 |CT CODE 2000L 1 C
9 G12 - 1AD4CXA0 EARTH WIRE 200L 1 A
10 |G12 - 1AOALXAO | PLATE FOR PCB 1 B
11 |G12 - CERN39A0 |SPACER 4 B
12 |G12 - 1GO803A0 LIGHT CONTROL PCB 1 C
13 |G12 - 1AOSUBAO | TRUNK LINE A FOR SENSOR/MANUAL SWITCH 1 B
14 1G12 - 1G0827A0 FRONT COVER SET 1 C
15 |G12 - 1AOALYAO |FRONT COVER CN80 1 B
16 |G12 - 1AOSU9AO0  SENSOR/MANUAL SWITCH ASSY 1 C
17 |G12 - 1AO7PYCO |SPACER FOR SENSOR/MANUAL SWITCH 1 B
18 |G12 - AEFR93BO FUSE HOLDER 2 C
19 |G12 - CEEN94A0 FUSE 250V 0.8A (T) 2 C
20 G12 - CATP11BO LABEL FOR SENSOR/MANUAL 1 B
21 G12 - CAEP84BO FUSE LABEL 0.8 A(T) 1 B
22 G12 - ZA761QYU |HEX SOCKET HEAD SCREW M10x25 SUS 8 A
23 G12 - CETN56A0 HEX SOCKET HEAD SCREW M8x32 BLACK CHROME 4 A
24 G12 - ZSA11PZG |HEX BUTTON HEAD SCREW M8x30 BLACK 1 A
25 G12 - ZA88JLRY  PAN HEAD SEMS SCREW 3P M4x10 CHROME 4 A
26 G12 - ZB552NAM | EXTERNAL TOOTH WASHER M5 BRASS NICKEL 1 A
27 G12 - ZAB8INRL PAN HEAD SEMS SCREW 3P M5x10 BRASS 1 A
28 G12 - ZA114LNY | TRUSS M4x6 CHROME 2 A
29 G12 - ZA111LUC  PAN HEAD SCREW M4x16 CHROME 2 A
30 G12 - 1A07X7A0 BRACKET FOR POWER PCB 1 B
31 G12 - DESRO5A0 |SPACER 4 A
32 G12 - 1GO6SAAD0 |POWER SUPPLY PCB 1 C
33 G12 - 1EO2FBAO |SNAP COLOR BUSH 2 B
34 G12 - 1AOSTXAO TRUNK LINE FOR ADJUST PULSE 1 C
35 G12 - 1AO7TMPAO TRUNK LINE A FOR CONTROL PCB 1 B
36 G12 - 1TAO7TMRAO TRUNK LINE FOR LED MODULE 1 B
37 G12 - 1A07Z29BO | POWER PCB BOX 1 B
38 G12 - 1A09GHBO |NOISE FILTER WITH WIRE 1 B
39 G12 - ZA88JJPY PAN HEAD SEMS SCREW 3P M3x8 CHROME 2 A
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CEILING POLE (D102)




APPLICABLE  LEAD
NO. D | PARTS NO. DESCRIPTION QTY ‘ocenl NO. | TIME NOTE
1105 G12 - 1P0211A0  MOUNTING PLATE WITH NUT 1 C
2 G12 - ZAO1PAY  FLANGE NUT M8 CHROME 4 A FORADJUST LEVEL
3 G12 - CENEOOBO WASHER M8x22x1.63 4 A
4 G12 - ZB511PAY SPRING WASHER M8 CHROME 4 A
5 G12 - 1E00ABAO U NUT M8 4 A
6 G12 - TCPAOIAO | CEILING FLANGE 1 B
7 G12 - ZA7740PU HEX SOCKET SET SCREW (CUP POINT) M6x8 SUS 4 A
8 G12 - 1A0827A0  FLANGE COVER (CN8O) 1 C
9 G12 - CAMG76A0 COVER RING 1 C
HEX SOCKET SET SCREW M6x8 (CUP POINT) (RED
10 G12 - GENB3SBO |\ e o L OOK) ( NI 3 C
11 G12 - 1G02TLAO  SUSPENSION TUBE SET 340MM (CN8O) 8FT 1 C
G12 - 1GO2TMAO | SUSPENSION TUBE SET 510MM (CN80) 8.5FT C
G12 - 1G02TNAO  SUSPENSION TUBE SET 680MM (CN80) 9FT C
G12 - 1GO2TPAO0  SUSPENSION TUBE SET 840MM (CN80) 9.5FT C
G12 - 1G02TQA0  SUSPENSION TUBE SET 1000MM (CNS0) 10FT C
12 G12 - CAMK40A0 ROLL PIN 6x70 1 A
13 G12 . za77onRy HEX SOCKET SET SCREW M5x10 (TRUNCATED CONE |, 5
POINT)
- G12 - CGRN38BO CEILING SCREW SET 1 C
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TRACK (D105)

* Unnecessary if the pole length is

shorter than 480mm

32



APPLICABLE | LEAD
NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE

1 1 G12 - 1A0824A0 |RAIL (HAMMER TONE COATING CNB80) 1 C
2 G12 - CAMLO0BO | TERMINAL BLOCK 1 C
3 G12 - CAMGO90AO CENTER COVER HOOK (OP/NDL) 1 C
4 G12 - CAMG88B0O |DRUM SHAFT 1 C
5 G12 - CAMG91A0 CONSTANT FORCE SPRING PLATE 1 C
6 G12 - CAMP70BO PULLEY (OP/NDL) DURACON 1 B
7 1G12 - CAMP71CO DRUM A DURACON 1 C
8 G12 - CAMP72C0 DRUM B DURACON 1 C
9 G12 - CAMUB3A0 CONSTANT FORCE SPRING 1 C
10 |G12 - CAMV62A0 GUIDE (OP/NDL) 1 C
11 |G12 - CAQN96BO |DRUM COLLAR (WHITE POM) 1 C
12 |G12 - 1GO133A0 PULLEY ASSY 1 C
13 |G12 - ABNL23A0 |STOPPER 5 B
14 |G12 - 1GO2EEAO  END CAP ASSY (CNB80) 1 C
15 |G12 - 1PO3CYAO |BOTTOM COVER ASSY (CN80) 1 C
16 |G12 - CAMG95A0 TROLLEY COLLAR 1 C
17 1G12 - CAMVG3A0 |LEAD WIRE GUIDE (OP/NDL) 1 C
18 |G12 - CENZ15A0 |NYLON CLAMP NK-4N 2 A
19 |G12 - CGAN76A0 |ROLLER UPPER (OPNDL) ASSY 4 B
20 G12 - CGAN77A0 |ROLLER LOWER (OPNDL) ASSY 4 B
21 G12 - 1A0823B0 TROLLEY (HAMMER TONE COATING, CN80) 1 C
22 G12 - 1A087RA0 TRUNK LINE A (POWER SUPPLY BOX TO YOKE) 1 C
23 G12 - CAMP73B0 |LEAD WIRE COVER 1 C
24 ' G12 - 1A087TAO0  TRUNK LINE C (POWER SUPPLY BOX TO YOKE) 1 C
25 G12 - 1G02U2A0 T POLE SET 380MM (CN80) 8FT 1 C
G12 - 1GO2U3AO T POLE SET 530MM (CN80) 8.5FT C
G12 - 1GO2U4A0 T POLE SET 680MM (CN80) 9FT C
G12 - 1GO2USA0 T POLE SET 840MM (CN80) 9.5FT C
G12 - 1GO2UBAO T POLE SET 1000MM (CN80) 10FT C

26 G12 - CAPNOODO |PALLET (UL TYPE) 1 C
- G12 - 1GO09XA0 |PALLET SCREW SET 1 C
- G12 - CGRN39B0 TRACK SCREW SET 1 C
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SWIVEL ARM (D107)
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APPLICABLE | LEAD
NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - ZA772NPY HEX SOCKET SET SCREW M5x8 CHROME 4 B
2 G12 - 1AOAHBAO |LIGHT POLE (CN80) 1 C
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SWIVEL ARM (D108)
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APPLICABLE | LEAD
NO.| ID | PARTS NO. DESCRIPTION QTyY SERIALNO. | TIME NOTE
1 G12 - ZA772NPY HEX SOCKET SET SCREW M5x8 CHROME 4 B
2 G12 - 1AOALVAO |LIGHT POLE (CN80) 1 C
3 G12 - ZA88JLPY  PAN HEAD SEMS SCREW 3P M4x8 CHROME 2 A
4 G12 - CATPO3BO COVER FOR BRACKET 1 B
5 G12 - CATPO4A0 RETAINER METAL 1 C
6 G12 - 1AOALZAO FRONT TOP COVER 1 C
7 1G12 - CATN92A0 POLE DISK 1 B
8 G12 - ZA112L#U  FLAT HEAD SCREW M4x15 SUS 2 A
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Bel-Nova DENTAL LIGHT PARTS LIST REVISION RECORD

DATE CONTENT

23-Mar-20 | 1st |Publish
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